
 

 
 

 

 

Bayfront  
Recycled Water Facilities Plan 

Final Report 
 

 

Prepared by: 
 

 

 

 

 

 
 
 
 
 

May 2019



 

 

West Bay Sanitary District 
Bayfront Recycled Water Facilities Plan 

 

 
FINAL 

May 2019  i 

Table of Contents 

Chapter 1 Introduction ...................................................................................................... 1 
1.1 Background ........................................................................................................ 1 
1.2 Facilities Plan Objectives and Approach ............................................................. 1 
1.3 Stakeholder Involvement .................................................................................... 1 
[...]
11 summarizes preliminary data for the average flow during the monitoring period, average minimum 

hourly flow, and average maximum hourly flow. Flow for Site 3 is expected to be reduced by an average 

of approximately 0.35 MGD in the future due to diversion to the Sharon Heights Recycled Water Project. 

Based on satisfactory water quality and available wastewater flows, Site 1 could meet the identified non-

potable demand without the need for blending or salinity reduction treatment. As shown in Table 11 and 

Figure 10, Site 1 maintains minimum flows of roughly 0.9 MGD. 

 



 

 

West Bay Sanitary District 
Bayfront Recycled Water Facilities Plan 

Chapter 4  
Recycled Water Supply Characteristics 

 FINAL 

May 2019  22 

Table 11: Available Wastewater Flows (MGD) 

Site Monitoring Period Minimum Flow Average Flow Maximum Flow 

1 7/17 – 8/14 0.3 0.9 2.0 

2 7/18 – 8/1 0.5 1.5 4.6 

3 7/27 – 8/2 0.3 1.1 1.9 

4 7/31 – 8/9 0.7 3.3 11.8 

Note: Site 3 flows will be reduced by approximately 0.35 MGD on average due to diversion to the Sharon Heights 

Recycled Water Project. 

Figure 10: Site 1 Flows 

 

 

4.3 Regional Interties 

4.3.1 Redwood City 

Woodard & Curran met with Redwood City in October 2017 to discuss potential interties between Redwood 

City and Menlo Park. Redwood City uses disinfected tertiary recycled water from SVCW for distribution 

in the City’s recycled water system. Redwood City delivered 712 AFY of recycled water in 2015 and 

projects reuse of 1,611 AFY by 2040 (EKI, 2016a). The Redwood City recycled water project has a design 

capacity of 3,238 AFY (2.9 MGD) and includes the option to export recycled water to neighboring 

communities (EKI, 2016a). 

Redwood City is currently constructing a 16-inch pipeline to the Stanford Redwood City campus and plans 

to construct a 30-inch pipeline to the Sobrato Redwood City Project at Bay Road and Charter Street (Figure 

11). Redwood City stated that they have recycled water supply available and conveyance capacity  available 

in the 30-inch pipeline (but not the 16-inch pipeline). Also, total available recycled water supplies from 

SVCW would increase once the flows that WBSD has “rights” to reuse are included. 

0.00

0.50

1.00

1.50

2.00

2.50

7/16/2017 7/23/2017 7/30/2017 8/6/2017 8/13/2017

Fl
o

w
 (

M
G

D
)

Hourly Max. Hourly Min. Average Daily Flow



 

 

West Bay Sanitary District 
Bayfront Recycled Water Facilities Plan 

Chapter 4  
Recycled Water Supply Characteristics 

 FINAL 

May 2019  23 

The primary issue with recycled water from Redwood City is the high salinity – ranging from 700 mg/L to 

900 mg/L of TDS. Many potential irrigation customers would want the TDS concentration reduced to about 

450 mg/L (based on Table 9). WBSD could purchase recycled water from Redwood City, reduce salinity, 

and distribute to non-potable customers within Menlo Park.  

Figure 11: Redwood City Recycled Water System 

 

4.3.2 Palo Alto / East Palo Alto 

As part of Palo Alto’s own recycled water planning efforts, Palo Alto conducted a visioning workshop in 

March 2018 with WBSD as part of their Northwest County Recycled Water Strategic Plan. Palo Alto 

described planning efforts, and both agencies brainstormed recycled water alternatives. WBSD made Palo 

Alto aware of the recycled water feasibility study underway for the Bayfront area. Palo Alto is evaluating 

service to East Palo Alto as well as use of all of its available recycled water. Palo Alto is not evaluating 

conveying recycled water to the Menlo Park area at this time but the option has not been ruled out either. 

 

 

 

 

 

16” Pipe  
(no capacity) 

30” Pipe  
(has capacity) 



 

 

West Bay Sanitary District 
Bayfront Recycled Water Facilities Plan 

Chapter 4  
Recycled Water Supply Characteristics 

 FINAL 

May 2019  24 

4.4 Stormwater 

Stormwater can be treated and reused for various non-potable applications in a similar manner as recycled 

water from municipal WWTPs. Two potential stormwater sources were identified during development of 

this Facilities Plan to supplement recycled water: CalTrans and Atherton. 

4.4.1 Caltrans 

CalTrans currently pumps shallow groundwater and stormwater from the Highway 101 Henderson 

Underpass (at the railroad crossing near Kelly Park) to the stormwater system that discharges to the slough 

next to Bedwell Bayfront Park and the Bayfront WWTP site. The nuisance groundwater (seepage water 

that leaks out onto the highway) is available year-round and therefore would be available during the summer 

irrigation system. On the other hand, wet season storm flows would not benefit irrigation supplies unless 

they are stored. 

CalTrans does not treat the water so WBSD would need to treat the water for reuse. A grab sample collected 

on November 19, 2016 had a TDS concentration of 2,100 mg/L, which would require substantial treatment 

to reach the desired TDS concentration of 450 mg/L (based on Table 9). Therefore, this supply was not 

considered further. 

4.4.2 Atherton 

The Town of Atherton is considering constructing a stormwater capture facility at Cartan Fields, located 

next to Menlo College, to store up to 6 to 10 AF (Atherton, 2018). This stormwater could be treated and 

reused at the park or other for other non-potable uses in the area. 

4.5 Recycled Water Supply Alternatives Summary 

The following recycled water supply alternatives were considered and evaluated:  

• Baylands WWTP Site: Diversion and treatment of raw wastewater at WBSD Baylands WWTP 

site. The alternative is carried forward for further evaluation. 

• Regional Interties: Import recycled water from Redwood City or Palo Alto / East Palo Alto. 

Importing recycled water from Redwood City is being carried forward when combined with 

treatment to reduce salinity. Importing recycled water from Palo Alto / East Palo Alto was not 

considered further at this time.  

• Stormwater: Supplement recycled water supplies with stormwater. Stormwater was not 

considered further as part of this project because recycled water supplies (over 3 MGD of raw 

wastewater) far exceed the potential non-potable market demand (up to peak day demand of 1 

MGD). Also, the salinity levels in Caltrans water would require significant salinity reduction 

treatment. The Atherton stormwater capture facility could be a small, standalone project but would 

not be incorporated into the supplies considered in this plan. 

 

 

 



 

 

West Bay Sanitary District 
Bayfront Recycled Water Facilities Plan 

Chapter 5  
Treatment Requirements for Reuse 

 FINAL 

May 2019  25 

Chapter 5 Treatment Requirements for Reuse 

This chapter introduced recycled water treatment requirements for non-potable reuse and discusses salinity 

reduction treatment options. 

5.1 Recycled Water Treatment Requirements 

Based on the target uses, the treatment facilities would need to meet Title 22 Disinfected Tertiary Recycled 

Water requirements. Table 12 summarizes the water quality requirements which vary depending on the 

type of filtration technology used. 

Table 12: Title 22 Disinfected Tertiary Recycled Water Quality Requirements  

Process Requirement 

Filtration Method  

Coagulated(
P

1) and 
passed through a 
bed of filter media 

Rate does not exceed 5 gallons per minute per square foot of surface area in 
mono, dual or mixed media gravity, upflow or pressure filtration systems 

Turbidity of the filtered wastewater does not exceed any of the following: 

An average of 2 NTU within a 24-hour period; 

5 NTU more than 5 percent of the time within a 24-hour period; and 

10 NTU at any time 

Microfiltration, 
Ultrafiltration 

Turbidity does not exceed any of the following: 

0.2 NTU more than 5 percent of the time within a 24-hour period; and 

0.5 NTU at any time 

Disinfection  

UV 

A disinfection process that, when combined with filtration, has been 
demonstrated to achieve 5-log inactivation of virus 

The median concentration of total coliform bacteria measured in the disinfected 
effluent does not exceed a most probable number (MPN) of 2.2 per 100 milliliters 
utilizing the bacteriological results of the last seven days for which analyses have 

been completed and the number of total coliform bacteria does not exceed an 
MPN of 23 per 100 milliliters in more than one sample in any 30-day period. No 
sample shall exceed an MPN of 240 total coliform bacteria per 100 milliliters. 

NTU: Nephelometric Turbidity Units 

Note: 

1. Coagulation need not be used as part of the treatment process provided that the filter effluent turbidity does 

not exceed 2 NTU, the turbidity of the influent to the filters is continuously measured, the influent turbidity 

does not exceed 5 NTU for more than 15 minutes and never exceeds 10 NTU, and that there is the 

capability to automatically activate chemical addition or divert the wastewater should the filter influent 

turbidity exceed 5 NTU for more than 15 minutes. 

5.2 Raw Wastewater Treatment 

The satellite treatment facility will need to include influent grit removal and screening to protect 

downstream equipment in addition to secondary treatment, filtration, and disinfection to meet Title 22 

disinfected tertiary recycled water requirements. Based on WBSD’s decision to implement a membrane 

bioreactor (MBR) tertiary treatment process for the Sharon Heights Recycled Water Project, this study is 

assuming MBR as well. MBR combines secondary treatment with ultrafiltration (UF) or microfiltration 

(MF) membranes (ranging in size from 0.01 to 0.4 micron) to produce a filtered effluent meeting Title 22 

disinfected tertiary recycled water requirements. The secondary biological process of an MBR can be 



 

 

West Bay Sanitary District 
Bayfront Recycled Water Facilities Plan 

Chapter 5  
Treatment Requirements for Reuse 

 FINAL 

May 2019  26 

designed to meet a wide range to target water quality requirements including various nutrient water quality 

objectives (e.g., ammonia, total nitrogen, total phosphorous), and the membranes are provided, in lieu of 

secondary clarification, to provide solids liquid separation. Figure 12 shows an example flow diagram for 

an MBR process.  

Figure 12: MBR Process Flow Diagram 

 

MBR facilities are advantageous when land is limited due to their compact footprint and an MBR combines 

secondary treatment with tertiary filtration, which minimizes facilities to operate. An MBR also eliminates 

operational issues associated with poor sludge settleability since MBRs do not rely on gravity 

sedimentation. An MBR has higher capital and operating costs than other common treatment technologies 

due to membrane maintenance and replacement and creation of a solids stream for disposal from fine 

screening upstream of the MBR. However, having similar operations as the Sharon Heights Recycled Water 

Project would simplify training of operators and other operating and maintenance activities as the two 

facilities would likely share staff.  

An MBR membrane can either be a hollow fiber or flat plate membrane. Hollow fiber membrane systems 

typically require fine screening (2 millimeter (mm) screens or less) at the headworks for large and small 

debris removal (e.g. hair) that can foul and damage the membranes. The flat plate membranes do not 

typically require as fine of screen (3 mm or less) because the flat plate screens do not foul as easily. The 

screening requirements in front of the membranes vary by manufacturer. 

MBR systems are typically designed with coarse bubble aeration in the membrane tanks. The purpose of 

the coarse bubble aeration is to provide agitation at the surface of the membrane and carry solids away from 

the membrane surface to minimize fouling and increase the permeability of the membrane. The coarse 

bubble aeration represents an additional aeration/energy demand of the MBR system. 

Submerged membranes are subject to organic and inorganic fouling and are maintained by chemical 

cleaning. Typical chemicals include citric acid and sodium hypochlorite for organic and inorganic fouling, 

respectively. Maintenance cleaning is performed once to twice per week and includes the backpulse of 

chemical solution through the membranes. Recovery cleaning is performed one to four times per year and 

includes soaking the membranes in chemical solution. 

The majority of municipal MBR systems in operation in the United States have the membranes submerged 

in the mixed liquor and permeate is either pulled through the membranes (vacuum pressure) or permeate is 

pushed through the membranes by gravity. MBR manufacturers with installations in California include 

SUEZ (formerly GE), Koch Membranes, Ovivo, and Evoqua/Memcor. The specific sizing and operating 

details of an MBR system vary by manufacturer.  

5.2.1 Ultraviolet Disinfection  

The Sharon Heights Recycled Water Project selected ultraviolet disinfection (UV) as the disinfection 

process to minimize the footprint of the facility and minimize chemical transportation and delivery as 

Pretreatment

(Fine Screens)

Anoxic Zone Aeration Zone

Permeate 

(Tertiary Effluent)

Membrane Tank

(Solids-Liquid 

Separation)

WAS

 

Biological Process

RAS

Process Blower

Membrane Blower



 

 

West Bay Sanitary District 
Bayfront Recycled Water Facilities Plan 

Chapter 5  
Treatment Requirements for Reuse 

 FINAL 

May 2019  27 

compared to a chlorine disinfection process. Like with the MBR, having similar disinfection operations as 

the Sharon Heights Recycled Water Project would simplify training of operators and other operating and 

maintenance activities as the two facilities would likely share staff. 

During UV disinfection, filtered wastewater is passed through a closed vessel with lamps that emit UV 

light. Viruses and bacteria become deactivated upon exposure to high doses of UV energy at wavelengths 

between 250-270 nanometers (nm). The required UV design dose varies depending on the type of filtration 

process. For granular filters or cloth filters, the UV dose is 100 millijoules per square centimeter (mJ/cmP

2
P) 

and a UV transmittance of 55 percent. For membrane filtration, the design dose is 80 mJ/cm P

2
P with a UV 

transmittance of 65 percent. 

The most efficient type of UV system is the low-pressure, high intensity system. These systems emit a 

monochromatic light of 253.7 nm, the most effective wavelength for inactivation of bacteria and viruses. 

Lamps are typically controlled to generate a UV dose that is paced to the UV transmittance (UVT) through 

the water and flow rate. Performance of UV systems are usually affected by lamp age, degree of lamp 

fouling (reduced transmittance of UV light by biofilm, scaling, metal deposits on the lamp sleeve), and 

UVT. Lamp fouling is typically managed by an automated mechanical or mechanical/chemical cleaning of 

the UV lamp sleeves. UVT is measured by an on-line monitor, which can be input directly into a control 

loop and/or SCADA system 

Major manufacturers of UV systems are TrojanUV Inc. (Trojan), SUEZ/Degrémont Technologies, and 

Wedeco Inc./Xylem Inc.. All three manufacturers supply low pressure, high intensity systems and have 

installations in California. UV systems typically include power distribution centers, system control centers, 

lamp ballasts, UV lamps and assemblies, interconnecting wiring, and in some cases a building to house the 

associated instrumentation and controls.  

5.3 Salinity Removal Alternatives 

If recycled water from Redwood City is conveyed for reuse in the study area instead of a new satellite WRF, 

the recycled water would require salinity (TDS, chlorides, and sodium) reduction to meet likely customer 

water quality requirements for irrigation and cooling towers. Therefore, a new treatment plant would require 

a sidestream reverse osmosis (RO) system to sufficiently reduce dissolve ions to produce recycled water 